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1. TEST REPORT CERTIFICATION

Applicant : GIGA-BYTE TECHNOLOGY CO., LTD.
Address : No.6, Bau Chiang Road, Hsin-Tien, Taipei Hsien, Taiwan,
R.O.C.
Manufacture : GIGA-BYTE TECHNOLOGY CO., LTD.
Address : No.6, Bau Chiang Road, Hsin-Tien, Taipei Hsien, Taiwan,
R.O.C.
Equipment Under Test - AirCruiser N300 Desktop Adapter
Model Number - GN-WP30N-RH
Trade Name - GIGA-BYTE
Date of Test - July 20, 2007 ~ July 31, 2007
APPLICABLE STANDARD
STANDARD TEST RESULT

FCC Part 15 Subpart C : 2004 AND
ANSI C63.4 : 2003

No non-compliance noted

Approved by: Reviewed by:
St 132 bric Y“”j/
N U August 3, 2007 August 3, 2007
Jeter Wu Eric Yang
Section Manager Assistant Section Manager
Compliance Certification Services Inc. Compliance Certification Services Inc.
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2. EUT DESCRIPTION

2.1 DESCRIPTION OF EUT & POWER

Product Name

AirCruiser N300 Desktop Adapter

Model Number

GN-WP30N-RH

Trade Name

GIGA-BYTE

Frequency Range

IEEE 802.11b/g, 802.11n HT20 (DTS Band):2412MHz ~2462MHz IEEE
802.11n HT40 (DTS Band):2422MHz ~2452MHz

Transmit Power

|EEE 802.11b: 21.40dBm (DTS Band) (137.997mW)
|EEE 802.11g: 25.45dBm (DTS Band) (350.596mW)

(ERP) |EEE 802.11n HT20: 24.94dBm (DTS Band) (311.951mW)
|EEE 802.11n HT40: 24.72dBm (DTS Band) (296.167mW)
Channel Spacing |EEE 802.11b/g, 802.11n HT20/HT40: 5MHz

Channel Number

IEEE 802.11b/g, 802.11n HT20:11 Channels
IEEE 802.11n HT40 :7 Channels

Transmit Data Rate

IEEE 802.11b:11, 5.5, 2, 1Mbps
IEEE 802.119 : 54, 48 ,36, 24, 18, 12, 11, 9, 6Mbps

IEEE 802.11n HT20 : 130, 117,104, 78, 65, 58.5, 52, 39, 26, 19.5, 13, 6.5
Mbps

IEEE 802.11n HT40 : 130, 117,104, 78, 65, 58.5, 52, 39, 26, 19.5, 13, 6.5
Mbps

Type of Modulation

IEEE 802.11b : DSSS (CCK, DQPSK, DBPSK)
IEEE 802.11g : OFDM (64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20/40 : OFDM (64QAM, 16QAM, QPSK, BPSK)

Frequency Selection

by software / firmware

Manufacture: ARISTOTLE ENTERPRISES INC.,
M/N: RFA-025-C7M3-B32-R,
Connector Type: RP SMA PLUG,

Antenna Type )

Dipole Antenna ( x 3),

2TX and 3RX

Gain: 5.0dBi
Power Source 3.3Vdc (Powered from host device or Notebook)
Temperature Range 0 ~ +55°C

Remark : 1. The sample selected for test was engineering sample that approximated to production
product and was provided by manufacturer.

2. This submittal(s) (test report) is intended for FCC ID: JCK-GN-WP30N-RH filing to

comply with Section 15.207,15.209 and 15.247 of the FCC Part 15, Subpart C Rules.
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3. DESCRIPTION OF TEST MODES

The EUT is an 802.11n MIMO transceiver in Mini-PCI module form factor. It has two
transmitter chains and three receive chains (2x3 configurations). The 2x3 configuration is
implemented with three outside chains (Chain 0 and 1).

The RF chipset is manufactured by Ralink Technology, Corp.
The antenna peak gain 5dBi (highest gain) were chosen for full testing.
IEEE 802.11 b ,802.11g ,802.11n HT20 mode (DTS Band)

The EUT had been tested under operating condition.
There are three channels have been tested as following :

Channel Frequency (MHz)
Low 2412
Middle 2437
High 2462

IEEE 802.11b mode : 1Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11g mode : 6Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11n HT20 mode : 6.5Mbps data rate (worst case) were chosen for full testing.

IEEE 802.11n HT40 mode (DTS Band)
The EUT had been tested under operating condition.
There are three channels have been tested as following :

Channel Frequency (MHz)
Low 2422
Middle 2437
High 2452

IEEE 802.11n HT40 mode : 6.5Mbps data rate (worst case) were chosen for full testing.

The worst-case data rates are determined according to the description above, based on the
investigations by measuring the PSD, peak power and average power across all the data rates,
bandwidths, modulations and spatial stream modes.

The worst-case channel is determined as the channel with the highest output power. The highest
measured output power was at 2437 MHz.
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4. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4 and FCC
CFR 47 2.1046, 2046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057, 15.207, 15.209 and
15.247.

5. FACILITIES AND ACCREDITATIONS

5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at

No. 8, Jiu Cheng Ling, Jiaokeng Village,Sinhua Township, Tainan Hsien 712, Taiwan R.O.C.
The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.4
and CISPR Publication 22.

5.2 EQUIPMENT

Radiated emissions are measured with one or more of the following types of linearly polarized
antennas: tuned dipole, biconical, log periodic, bi-log, and/or ridged waveguide, horn. Spectrum
analyzers with preselectors and quasi-peak detectors are used to perform radiated
measurements.

Conducted emissions are measured with Line Impedance Stabilization Networks and EMI Test
Receivers.

Calibrated wideband preamplifiers, coaxial cables, and coaxial attenuators are also used for
making measurements.

All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference Measuring
Apparatus and Measurement Methods.”

5.3 LABORATORY ACCREDITATIONS LISTINGS

The test facilities used to perform radiated and conducted emissions tests are accredited by
National Voluntary Laboratory Accreditation Program for the specific scope of accreditation
under Lab Code: 200627-0 to perform Electromagnetic Interference tests according to FCC
PART 15 AND CISPR 22 requirements. No part of this report may be used to claim or imply
product endorsement by NVLAP or any agency of the US Government. In addition, the test
facilities are listed with Federal Communications Commission (registration no: 228014).
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5.4 TABLE OF ACCREDITATIONS AND LISTINGS

Country | Agency Scope of Accreditation Logo

EN 55014-1, AS/NZS 1044, CNS 13783-1, ﬂ' Y
IEC/CISPR 14-1, IEC/CISPR 22, EN 55022, Nr\\y &%ﬂp
USA NVLAP |EN 61000-3-2, EN 61000-3-3, ANSI C63.4,
AS/NZS CISPR 22, AS/NZS 3548, IEC

NVLAP LAB CODE 200627-0

61000-4-2/3/4/5/6/8/11 200627-0
USA ECC 3/10 meter Open Area Test Sites to perform FCC ‘
Part 15/18 measurements
228014
3/10 meter Open Area Test Sites and conducted VCCI
Japan VCCI |test sites to perform radiated/conducted
measurements R-1989
C-2142

CISPR 11 FCC METHOD-47 CFR Part 18

e, =N
EN 55011 CNS 13803, CISPR 14 EN 55014 ‘”‘ilf\:‘://://i (
Taiwan TAF CNS 13783-1, CISPR 22 EN 55022 VCCI acRA \ _rAF
FCC Method-47 CFR Part 15 Subpart B CNS Qﬁg ¥z el
13438 MRS e

[ = E \
CNS 13438, CNS 13783-1, CNS 13803,

CNS13439 SL2-I1S-E-0039
SL2-IN-E-0039
SL2-R1/R2-0039
SL2-A1-E-0039

]
Canada | MAUSIY | pss012 ssue 1 CEH]Zlfjﬁ

Canada IC 6192

Taiwan BSMI

* No part of this report may be used to claim or imply product endorsement by NVLAP or any agency of
the US Government.
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6. CALIBRATION AND UNCERTAINTY

6.1 MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer’s recommendations, and is traceable to

recognized national standards.

6.2 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests

performed on the apparatus:

PARAMETER UNCERTAINTY
Radiated Emission, 30 to 1000 MHz +/-3.2dB
Radiated Emission, 1 to 26.5 GHz +/-3.2dB
Power Line Conducted Emission +/-2.1dB

Uncertainty figures are valid to a confidence level of 95%
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7. SETUP OF EQUIPMENT UNDER TEST

7.1 SETUP CONFIGURATION OF EUT

PC LCD Monitor
Mouse
E.U.T.
Keyboard
Note Book
7.2 SUPPORT EQUIPMENT
No. Product Manufacturer | Model No. | Certify No. Signal cable
1 [PC HP D330uT R33001 Power cable, unshielded, 1.5m
2 LCD Monitor (BenQ FP731 R43002 VGA cable, shielded, 1.8m
Keyboard .
3 HP KB-0133 R31310 Keyboard cable, shielded, 1.9m
(PS2)
Mouse
4 HP M-S69 R41126 Mouse cable, shielded, 1.8m
(PS2)
5 Note Book IBM T43 DOC Power cable, unshielded, 1.6m
Remark:
1. All the above equipment/cables were placed in worse case positions to maximize emission signals

2.

during emission test.
Grounding was established in accordance with the manufacturer s requirements and conditions for the

intended use.
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7.3 EUT OPERATING CONDITION

1. Set up all computers like the setup diagram.
2. The “Ralink QA Test Program for RT2860” software was used for testing.

The EUT driver software installed in the host support equipment during testing was

Ralink QA Test Program for RT2860 Drive.

(1) TX Mode:
= Tx Mode:CCK -~ OFDM - HT MixMode (Bandwidth: 20 - 40)

= Tx Data Rate:LP 1Mbps (IEEE 802.11b mode, chain 0/1 TX)
6Mbps (IEEE 802.11g mode, chain 0/1 TX)
6.5Mbps (IEEE 802.11n HT20 mode, chain 0/1 TX)
6.5Mbps (IEEE 802.11n HT40 mode, chain 0/1 TX)
=

= Power control mode

Target Power: IEEE 802.11b Channel Low (2412MHz) = 0D (Chain 0)
IEEE 802.11b Channel Low (2412MHz) = 13 (Chain 1)
IEEE 802.11b Channel Middle (2437MHz) = 0A (Chain 0)
IEEE 802.11b Channel Middle (2437MHz) =0F (Chain 1)
IEEE 802.11b Channel High (2462MHz) = 9 (Chain 0)
IEEE 802.11b Channel High (2462MHz) = OE (Chain 1)

Target Power: IEEE 802.11g Channel Low (2412MHz) = 15 (Chain 0)
IEEE 802.11g Channel Low (2412MHz) = 1B (Chain 1)
IEEE 802.11g Channel Middle (2437MHz) = 11 (Chain 0)
IEEE 802.11g Channel Middle (2437MHz) = 15 (Chain 1)
IEEE 802.11g Channel High (2462MHz) = 0C (Chain 0)
IEEE 802.11g Channel High (2462MHz) = 10 (Chain 1)

Target Power: IEEE 802.11n HT20 Channel Low (2412MHz) = 11 (Chain 0)
IEEE 802.11n HT20 Channel Low (2412MHz) = 17 (Chain 1)
IEEE 802.11n HT20 Channel Middle (2437MHz) = 10 (Chain 0)
IEEE 802.11n HT20 Channel Middle (2437MHz) = 14 (Chain 1)
IEEE 802.11n HT20 Channel High (2462MHz) = 0A (Chain 0)
IEEE 802.11n HT20 Channel High (2462MHz) = OE (Chain 1)
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Target Power: |IEEE 802.11n HT40 Channel Low (2422MHz) = OE (Chain 0)
IEEE 802.11n HT40 Channel Low (2422MHz) = 13 (Chain 1)
IEEE 802.11n HT40 Channel Middle (2437MHz) = 10 (Chain 0)
IEEE 802.11n HT40 Channel Middle (2437MHz) = 14 (Chain 1)
IEEE 802.11n HT40 Channel High (2452MHz) = 7 (Chain 0)

|EEE 802.11n HT40 Channel High (2452MHz) = 0C (Chain 1)

(2) RX Mode :
MAC Address: FFFFFFFFFFFF
Start RX

3. All of the function are under run.

4. Start test.

For Normal operating :

1. Set up all computers like the setup diagram.

2. Notebook PC (2) ping 192.168.0.10 —t to Notebook PC(1).
3. Notebook PC (1) ping 192.168.0.20 —t to Notebook PC(2).
4. Notebook PC (1) (2) ping 192.168.0.50 —t to AP.

5. All of the function are under run.

6. Start test.
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8. APPLICABLE LIMITS AND TEST RESULTS

8.1 6dB BANDWIDTH

LIMIT

8 15.207(a) (2) For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

TEST EQUIPMENTS

Name of Equipment | Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer R&S FSEM30 829054/017 MAR. 13, 2008
TEST SETUP
SPECTRUM
EUT ANALYZER
TEST PROCEDURE

The transmitter output was connected to a spectrum analyzer.

Page 14
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frequency was measured by spectrum analyzer with 100 KHz RBW and 300 KHz VBW. The 6dB
bandwidth is defined as the total spectrum the power of which is higher than peak power minus 6dB.
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TEST RESULTS

No non-compliance noted

IEEE 802.11b

mode (Two TX)

6dB Bandwidth . L.
Channel Frequency Minimum Limit .
Channel (kHz) Pass / Fail
(MHz) (kHz)
Chain 0 | Chain 1
Low 2412 12625 12525 500 PASS
Middle 2437 12825 12324 500 PASS
High 2462 12725 12424 500 PASS
IEEE 802.11g mode (Two TX)
6dB Bandwidth .. ..
Channel Frequency Minimum Limit .
Channel (kHz) Pass / Fail
(MHz) (kHz)
Chain 0 | Chain 1
Low 2412 16633 16633 500 PASS
Middle 2437 16633 16633 500 PASS
High 2462 16633 16633 500 PASS
IEEE 802.11n HT20 mode (Two TX)
6dB Bandwidth .. . .
Channel Frequency Minimum Limit .
Channel (kHz) Pass / Fail
(MHz) (kHz)
Chain 0 | Chain 1
Low 2412 17835 17835 500 PASS
Middle 2437 17835 17835 500 PASS
High 2462 17835 17835 500 PASS
IEEE 802.11n HT40 mode (Two TX)
6dB Bandwidth . L.
Channel Frequency Minimum Limit .
Channel (kHz) Pass / Fail
(MHz) (kHz)
Chain 0 | Chain 1
Low 2422 36272 36272 500 PASS
Middle 2437 36472 36272 500 PASS
High 2452 36472 36472 500 PASS
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6dB BANDWIDTH ( 802.11b MODE)

CH Low ( 802.11b MODE-Chain 0)

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.91 dB VBW 100 kHz
128.7 dBuv 12.62525050 MHz SWT 12.5 ms Unit dBuV
12 11.7 @B Of fsogt
. s =
120

11D—L}L O3 31T abg] Wf‘\
1
L D2 [103.31 HBuY I\
100

1MAX f/b U u \\ 1MA
. / \

70
&0 N, V/K\ Ao
e gW‘ﬂ W L PN
50
40
28.7
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 24.JUL.2007 16:07:50
CH Mid ( 802.11b MODE-Chain 0)
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.35 dB VBW 100 kHz
128.7 dBuv 12.82565130 MHz SWT 12.5 ms Unit aBuV
128
11.7 @B Offsgt
|
120

V0T o907 a8

| 02 [103.02 BBuv i M p
100 U U

1MAX ,/v \\ 1MA
90 / \
80

70
) Al SN
kJLMA4) W |l v \MHWJW“\AW
50
40
28.7
Center 2.437 GHz 9 MHz/ Span 50 MHz
Date: 24.JUL.2007 16:08:58
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CH High ( 802.11b MODE-Chain 0)

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0D.33 dB VBW 100 kHz
128.7 dBuv 12.72545090 MHz SWT 12.5 ms Unit dBuV

128

11.7 @B Of fs¢

—

120

110446565

- ld
Y i i P
——D2 |103.8 dpuV

100 /\/I'UI U \\
1MAX 1MA
30

70
- WMA A VMW
50
40
28.7
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 24.JUL.2007 16:10:56
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CH Low ( 802.11b MODE-Chain 1)

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.31 dB VBW 100 kHz
128.7 dBuV 12.52505010 MHz SHT 12.5 ms Unit dBuV

128

-

11.7 gB Of fs¢

120

11[1—‘_)1 O3 o7 L_JL)/LL
L 052 [103.37 BBy M

i
/Ay
100
1VIEW /V | V \\ 1MA
30

S

70

- MIJ\V\A\J I\
EAR

50
40
28.7
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 24.JUL.2007 17:00:04
CH Mid ( 802.11b MODE-Chain 1)
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.80 dB VBW 100 kHz
128.7 dBuV 12.324643830 MHz SHT 12.5 ms Unit dBuV
128
11.7 @B Of fagt
|
120

L0 =rt—tasrte—dby “r¢ﬂLJ\

L 02 103.09 pBuyv \'}
100

1VIEW /VU U \\ 1MA
90
80 /
70

. a W\\Umv Mv’\v“

S T
By

50
40
28.7
Center 2.437 GHz 5 MHz/ Span 50 MHz
Date: 24.JUL.2007 17:01:19
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(( Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH Date of Issue: August 3, 2007

CH High (802.11b MODE-Chain 1)

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl D.62 dB VBW 100 kHz
128.7 dBuv 12.42484870 MHz SWT 12.5 ms Unit dBuV
128
11.7 @B Offset -
120
110 IRk 11ﬂ_ﬂ P=i=1

IDD—D2 104.03 EBuV ‘;‘\{M Hi\q

/- A

1VIEW 1MA
30

. [ \

70

. pT AT Y
o L R
50
40
28.7
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 24.JUL.2007 17:02:28
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6dB BANDWIDTH ( 802.11¢ MODE)

CH Low ( 802.11g MODE-Chain 0)

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.33 dB VBW 100 kHz
128.7 dBuV 16.63326653 MHz SHT 12.5 ms Unit dBuV
0 11.7 @B Of fsgt
. S¢
|
120
110
D1 107.38 dBy
1DD____D2 101.38 EBuV ? t
1VIEW / 1MA
30
80
70 IA‘(\/ W’\"'A !
Mw" ) WM
GDW
W
50
40
28.7
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 24.JUL.2007 16:18:06
CH Mid ( 802.11g MODE-Chain 0)
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -0.14 dB VBW 100 kHz
128.7 dBuV 16.63326653 MHz SHT 12.5 ms Unit dBuV
1o 11.7 @B Of fagt
. s¢
|
120
110

D1 106|.9 dBuv

\0ol==02_[100.5 dpuv y .

1VIEW / 1MA
30

a0 /
70 A (/ LM
60 W"r\ "M

50
40
28.7
Center 2.437 GHz 5 MHz/ Span 50 MHz
Date: 24 .JUL.2007 16:22:13
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CH High ( 802.11g MODE-Chain 0)

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -0.02 dB VBW 100 kHz
128.7 dBuV 16.63326653 MHz SHT 12.5 ms Unit dBuV
120 11.7 @B Of fsgt
. s¢
|
120
110

D1 105/.83 dBy

1VIEW J I 1MA
30

A
] R
et P,

50

40
28.7

Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 24.JUL.2007 16:23:24
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CH Low ( 802.11g MODE-Chain 1)

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.60 dB VBW 100 kHz
128.7 dBuV 16.63326653 MHz SHT 12.5 ms Unit dBuV
128
11.7 @B Offs¢t Ill
120
110

D1 107.6 dBuVv

108____02 101.6 dpuV % E

A
1VIEW j \ 1MA
30

80

o A
EDWyw "y
W
50
40
28.7
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 24.JUL.2007 16:55:38

CH Mid ( 802.11g MODE-Chain 1)

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.21 dB VBW 100 kHz
128.7 dBuV 16.63326653 MHz SHT 12.5 ms Unit dBuV
120 11.7 @B Of fagt
. s¢
|
120
110

D1 106|.93 dBy

100==02_]100.33 HBwv # .

1VIEW / 1MA

S0

80

) A \,,

v
50
40
28.7
Center 2.437 GHz 5 MHz/ Span 50 MHz
Date: 24.JUL.2007 16:56:38
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CH High ( 802.11g MODE-Chain 1)

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -0.38 dB VBW 100 kHz
128.7 dBuV 16.63326653 MHz SHT 12.5 ms Unit dBuV
120 11.7 @B Of fsgt
. s¢
|
120
110

D1 105/.81 dBy

100 B 58+

1VIEW j K 1MA
30

80

\
EDWMM M),

50

40
28.7

Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 24 .JUL.2007 16:58:45
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6dB BANDWIDTH (802.11n HT20 MODE)

CH Low (802.11n HT20 MODE-Chain 0)

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.90 dB VBW 100 kHz
128.7 dBuV 17.83567134 MHz SHT 12.5 ms Unit dBuV
10 11.7 @B Of fsgt
. S¢
|
120
110
D1 105(.7 dBuV A
100 52—39——B M
1MAX [ I 1MA
30
80
: N“U W%
50 mvnﬁm W\ll
M
50
40
28.7
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 24.JUL.2007 16:25:36
CH Mid ( 802.11n HT20 MODE-Chain 0)
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.88 dB VBW 100 kHz
128.7 dBuV 17.83567134 MHz SHT 12.5 ms Unit dBuV
120 11.7 @B Of fagt
. s¢
|
120
110

D1 106[.52 dBy

100 no 100 52 HR M l t

1VIEW I K 1MA
S0

) ; MVLMM

50

40

28.7

Center 2.437 GHz 5 MHz/ Span 50 MHz

Date: 24.JUL.2007 16:265:46
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CH High (802.11n HT20 MODE-Chain 0)

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.59 dB VBW 100 kHz
128.7 dBuV 17.83567134 MHz SHT 12.5 ms Unit dBuV
120 11.7 @B Of fsgt
. s¢
|
120
110

D1 105|. 79 dBy

I 1MA

1VIEW
30

80

[\
I Uy
) » /\] My,

50

40
28.7
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 24.JUL.2007 16:27:50
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Date of Issue: August 3, 2007

CH Low (802.11n HT20 MODE-Chain 1)

L,

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 1.48 dB VBW 100 kHz
128.7 dBuv 17.83567134 MHz SWT 12.5 ms Unit dBuV
128
11.7 B Of fs¢t III
120
110
D1 105[.4 dBuvV n —
100 B2—135—4—B VJVJU*
1VIEW ] ( 1MA
90
80
. Af'/ A

Date: 24 . JUL.2007

16:51:483

BDNMVV “JWAMLAM“QWJ
50
40
28.7
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 24.JUL.2007 16:50:50
CH Mid (802.11n HT20 MODE-Chain 1)
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 1.60 dB VBW 100 kHz
128.7 dBuV 17.83567134 MHz SHT 12.5 ms Unit dBuV
128
11.7 @B Of fagt
|
120
110
D1 106[.28 dBy
100 no 1100 .29 He Mduﬂ%&
1VIEW ] K 1MA
S0 /
80
" I.hJ,MW% \VH
60 M |
bl
50
40
28.7
Center 2.437 GHz 5 MHz/ Span 50 MHz
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CH High (802.11n HT20 MODE-Chain 1)

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.94 dB VB 100 kHz
128.7 dBuVv 17.83567134 MHz SWT 12.5 ms Unit dBuV
0 11.7 HB Offsgt
. S¢
|
120
110
D1 104/.51 dBy AR
100 y
D2 [08.51 dpav ¥ ]
1VIEW [ I 1MA
30
80

) e N/ “n\m
60 ”—w‘m v“w%

50

40
28.7
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 24 .JUL.2007 16:53:22
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Date of Issue: August 3, 2007

6dB BANDWIDTH (802.11n HT40 MODE)

CH Low (802.11n HT40 MODE-Chain 0)

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.44 dB VBW 100 kHz
128.7 dBuv 36.27254509 MHz SWT 25 ms Unit dBuV
120 11.7 @B Of fsgt
. s¢
|
120
110
1popER L 101]. 1 dBuv - RIS
[TVTERe [5-1 9By [ 1MA
30 )
80
?D l AW\M
WMNW
50
40
28.7
Center 2.422 GHz 10 MHz~ Span 100 MHz
Date: 24.JUL.2007 16:37:32
CH Mid (802.11n HT40 MODE-Chain 0)
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.50 dB VBW 100 kHz
128.7 dBuv 36.47284588 MHz SWT 25 ms Unit aBuV
0 11.7 @B Of fsgt
. s¢
|
120
110
D1 104].14 dBy
100 }N\N‘/M
——D2 [B8. 14 dBuV
1VIEW ( 1MA
390 /
80
70 A’/\‘/\f/ \/\AA. IVW
BUWL Mh
50
40
28.7
Center 2.437 GHz 10 MHz/ Span 100 MHz
Date: 24.JUL.2007 16:42:01
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(( Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH Date of Issue: August 3, 2007

CH High ( 802.11n HT40 MODE-Chain 0)

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.42 dB VBW 100 kHz
128.7 dBuv 36.47284588 MHz SWT 25 ms Unit dBuV
128 11.7 @B Off t
. S
||
120
110
Loo2L_101].82_dBu = e
VI 86 .82 dpuv ! M8
90 /
80
0 1

. me\ M\NV %‘Mw.ﬂﬂm

50

40
28.7

Center 2.452 GHz 10 MHz~ Span 100 MHz
Date: 24 .JUL.2007 16:43:36
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CH Low (802.11n HT40 MODE-Chain 1)
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 1.21 dB VBW 100 kHz
128.7 dBuVv 36.27254508 MHz SWT 25 ms Unit dBuV
128
11.7 B Of fs¢t
|
120
110
D1 102.73 dBy n
P>k 73 dBuv EY i
1VIEW ( I 1Ma
30
80 /
e I
ED;jw#MJ nﬁN%\
50
40
28.7
Center 2.422 GHz 10 MHz/ Span 100 MHz
Date: 24.JUL.2007 16:48:20
CH Mid (802.11n HT40 MODE-Chain 1)
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 1.08 dB VBW 100 kHz
128.7 dBuVv 36.27254508 MHz SWT 25 ms Unit dBuV
128
11.7 B Of fogt
|
120
110
D1 103.51 dBy
100 L AN {
——D2 [88.51 dpuV + }
1VIEW ( L 1MA
S0
80 /
70 W .Awlmﬁﬂfij \Alrn\hw
EDW&/MJ MMMW
50
40
28.7
Center 2.437 GHz 10 MHz~ Span 100 MHz
Date: 24 .JUL.2007 16:47:12
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CH High (802.11n HT40 MODE-Chain 1)

Delta 1 [T1] RBW 100 kHz  RF Att 20 dB
Ref Lvl 0.81 dB VBW 100 kHz
128.7 dBuv 36.47294583 MHz SWT 25 ms Unit dBuV
S m ok
. S¢
|
120
110
L 01 102.18 dB
100 - e ——— it
02 [g7.18 dpuy
1VIEW { | 1MA
90 /
80

70 "‘!J \A

50

40
28.7

Center 2.452 GHz 10 MHz~ Span 100 MHz
Date: 24 . JUL.2007 16:44:46
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8.2 99% BANDWIDTH
LIMIT

None for reporting purposes only.

TEST EQUIPMENTS
Name of Equipment Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer R&S FSEM30 829054/017 MAR. 13, 2008
TEST SETUP
SPECTRUM
EUT ANALYZER
TEST PROCEDURE

1. The spectrum shall be set as follows :
Span : The minimum span to fully display the emission and approximately 20dB below peak level.
RBW : The set to 1% to 3% of the approximate emission width.

2. Compute the combined power of all signal responses contained in the trace by covering all the data

points.

3. For 99% occupied BW, place the markers at the frequency at which 0.5% of the power lies to the right

of the right marker and 0.5% of the power lies to the left of the left marker.
4. The 99% BW is the bandwidth between the right and left markers.
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Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH

Date of Issue: August 3, 2007

TEST RESULTS
No non-compliance noted

IEEE 802.11b mode (Two TX)

Channel Frequency 99% Occupied power bandwidth
Channel (MHz) (MHz)
Chain 0 Chain 1
Low 2412 14.929 14.829
Middle 2437 14.929 14.829
High 2462 14.929 14.929

IEEE 802.11g mode (Two TX)

Channel Frequency 99% Occupied power bandwidth
Channel (MHz) (MHz)
Chain 0 Chain 1
Low 2412 16.432 16.432
Middle 2437 16.432 16.432
High 2462 16.432 16.432

IEEE 802.11n HT20 mode (Two TX)

Channel Frequency 99% Occupied power bandwidth
Channel (MHz) (MHz)
Chain 0 Chain 1
Low 2412 17.635 17.635
Middle 2437 17.635 17.635
High 2462 17.635 17.635

IEEE 802.11n HT40 mode (Two TX)

Channel Frequency 99% Occupied power bandwidth
Channel (MHz) (MHz)
Chain 0 Chain 1
Low 2422 36.072 36.072
Middle 2437 36.072 36.072
High 2452 36.072 36.072
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Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH Date of Issue: August 3, 2007

(¢

99% BANDWIDTH (802.11b MODE)

CH Low ( 802.11b MODE-Chain 0)

Marker 1 [T1] RBW 100 kHz  RF Att 20 ds
Ref Lvl 108.64 dBuv VBW 100 kHz
128.7 dBuv 2.41505611 GHz ST 12.5 ms Unit dBuv
128
11.7 @B Of fsgt Vi[IT1] 108.F4 dBuv| gy
120 2.41505611 GHz
OPH 4.92985B72 MHz
V1] [T1] 96.37 dBuv
11[] 1 PEasrasps] ) T arT
,\)\«\)W\Mw 914 [T1] 96.87 dBuv
100 A Ao 2.41956513 GHz

e fU \ “Y\ e
. / \

70

50

40
28.7
Center 2.412 GHz 9 MHz/ Span 50 MHz
Date: 24.JUL.2007 17:38:45
CH Mid ( 802.11b MODE-Chain 0)
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 108.47 dBuV VBW 100 kHz
128.7 dBuV 2.44005611 GHz SWT  12.5 ms Unit dBuV
128
11.7 pB Offset Yi|T1] 108.047 dBuv =
1o 2.44005611 GHz
0P 14.92385872 MHz
. YT [T1] 95.97 dBuV
110 #2953 275
MM v1d 1711 9661 dBuv
00 A N 2.444568613 GHz

7 I
. / \
. |

. . o
WW\(W“ M VV\V‘\WW

50
40
28.7
Center 2.437 GHz 5 MHz/ Span 50 MHz
Date: 24 .JUL.2007 17:33:13
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CH High ( 802.11b MODE-Chain 0)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 109.34 dBuv VBW 100 kHz
128.7 dBuv 2.46405411 GHz SWT 12.5 ms Unit dBuv
128
11.7 @B Of fset MUIRER 109.54 dBuV|
. 2.46405/411 GHz
oPH 1l4.92985872 MHz
vT] [T1] 97.R4 dBuv

1
110 T et
M V14 (T1] S7.37 dBuv
100 Ti\A hrq 2. 4695613 GHz
1MAX /7v U V ﬁ\ 1MA
90 // \
80

70

50 M H//\MA

W TR T

50
40
28.7
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 24 . JUL.2007 17:39:43
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(¢

CH Low ( 802.11b MODE-Chain 1)

Marker 1 [T1] RBW 100 kHz RF att 20 dB
Ref Lvl 109.13 dBuV VBW 100 kHz
128.7 dBuv 2.41505611 GHz SWT 12.5 ms Unit dBuv
128
11.7 @B Of fset MEIRED 109.]19 dB/N-
1o 2.41505611 GHz
oPH 114.62965032 MHz
YT [T1] 96.67 dBuV

110 — =
M VT4 [T11] 97 |48 dBuv
- | Au Uh” 2.41956513 GHz
1MAX ,jy \Y\ 1MA

390

70

AMJMAI I\

EWVAUR A REV

50
40
28.7
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 24 .JUL.2007 17:17:34
CH Mid ( 802.11b MODE-Chain 1)
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 109.05 dBuVv VBW 100 kHz
128.7 dBuv 2.43305411 BGHz SWT 12.5 ms Unit dBuV
128
11.7 pB Offset Yi|T1] 109.p5 dBMv-
Ph 2.43905411 GHz
OFB 114 .82965832 MHz
VT1 [T1] 96.64 dBuv

110 5GP AT
/‘““'W vTd [T1] 97.p5 dBuv
00 | A U]\n 2.44456513 GHz
1MAX /jyu \{\ 1MaA
90 r/ \
80

Wl UV " P\
50
40
28.7
Center 2.437 GHz 5 MHz/ Span 50 MHz
Date: 24.JUL.2007 17:18:29
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CH High (802.11b MODE-Chain 1)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 110.06 dBuv VBW 100 kHz
128.7 dBuv 2.46505611 GHz SWT 12.5 ms Unit dBuv
128
11.7 @B Of fset MUIRER 110.P6 dBuV|
. 2. 46505611 GHz
oPH 1l4.92985872 MHz

1 VT [T1] 97 .86 dBrv
110 X et
A MV‘\M N V14 (T1] 98.8 dBuv
100 T4 U U 2 2.463956H13 GHz
1MAX /f Y\ 1MA
90

. i \

70

L L T
7 [T

50

40
28.7
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 24 .JUL.2007 17:18:57
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Date of Issue: August 3, 2007

99% BANDWIDTH ( 802.11g MODE)

CH Low ( 802.11g MODE-Chain 0 )

o

Marker 1 [T1] RBW 100 kHz RF att 20 dB
Ref Lvl 107.01 dBuv VBW 100 kHz
128.7 dBuv 2.416156832 GHz SWT 12.5 ms Unit dBuv
128
11.7 @B Of fsgt Vi[IT1] 107.P1 dBuv| g
1o 2.41615P32 GHz
oPH 6. 43286673 MHz
YT [T1] 103.84 dBuV
11[] 1 40 oaOopnoT arT
[T11] 104 .26 dBuV

2.42026[53 GHz

100
1MAX / \
30

1MA

i s A a0

80
L, /\If/ i
: || W\}M’U ) N MM
60 vl,"‘j J{{d\
50
40
28.7!
Center 2.412 GHz 9 MHz/ Span 50 MHz
Date: 24.JUL.2007 17:32:54
CH Mid (802.11g MODE-Chain 0 )
Marker 1 [T11] RBW 100 kHz RF Att 20 dB
Ref Lvl 106.57 dBuV VBW 100 kHz
128.7 dBuv 2.44115832 GHz SWT 12.5 ms Unit dBuV
128
11.7 pB Offset Yi|T1] 106.[57 dBuV =
Ph 2.44115B832 GHz
OFB 1|6 .43286573 MHz
VT [T1] 103.61 dBuV
110 + #2555
[T1] 103.88 dBuVv

2.44526(653 GHz

100
1MAX J k
S0

1MA

. / \

; / y

A i

EDW

50

40

28.7

Center 2.437 GHz 5 MHz/

Date: 24.JUL.2007 17:33:24

Span 50 MHz
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CH High ( 802.11g MODE-Chain 0)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 104.82 dBuv VBW 100 kHz
128.7 dBuv 2.46866333 GHz SWT 12.5 ms Unit dBuv
128
11.7 @B Of fset MUIRER 104.82 dBuV|
. 2. 460866333 GHz
oPH 16. 43286673 MHz
vT] [T1] 10214 dBuv
110 53833675

1
T1 YTq [T1] 102.[0 dBuVv

{00 bt | ( 2.47026[653 GHz
1MAX } \ 1MA
30 / \
80
m " \Wﬂm

- /\/U WM "

° N RLW

50
40
28.7
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 24 . JUL.2007 17:37:46
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(¢

CH Low ( 802.11g MODE-Chain 1)

Marker 1 [T1] RBW 100 kHz RF att 20 dB
Ref Lvl 107.69 dBuV VBW 100 kHz
128.7 dBuV 2.41615832 GHz SWT 12.5 ms Unit dBuV
128
11.7 @B Of fset MEIRED 107 .59 dB/N-
1o 2.41615B32 GHz
0PH 1I6.432686573 MHz
YT [T1] 104.30 dBuV
110 - —AB3 AR

2.42026[53 GHz

1:2 1MAX / \ 1MA
. /
! i A

“ U

B0 A A.A "

T1 Ea
T4 [T1] 105 |12 dBuv

50
40
28.7
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 24.JUL.2007 17:20:05
CH Mid ( 802.11g MODE-Chain 1)
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 107.02 dBuVv VBW 100 kHz
128.7 dBuv 2.44115832 BGHz SWT 12.5 ms Unit dBuV
128
11.7 pB Offset Yi|T1] 107.p2 dBMv-
Ph 2.44115B832 GHz
OFB 16 .43286573 MHz
VT1 [T1] 103.61 dBuv
11[} 1 4 aoopoT DH

Twwwwﬂﬁ [(Tt] 1040 dBuv

[0 2.44526653 GHz
1MAX J k 1MA

390 //

a0

1 ' WN"\M

50
40
28.7
Center 2.437 GHz 5 MHz/ Span 50 MHz
Date: 24.JUL.2007 17:20:44
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CH High ( 802.11g MODE-Chain 1)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 105.96 dBuv VBW 100 kHz
128.7 dBuv 2.46615832 GHz SWT 12.5 ms Unit dBuv
128
11.7 @B Of fset MUIRER 105.56 dBuV|
. 2.4B6615032 GHz
oPH 16. 43286673 MHz
vT] [T1] 102.[75 dBuv
110 T 53633675

T1 MZTd [T1] 103.32 dBuVv
{00 2.47026[53 GHz
1MAX j L 1MA
30 / \
80

f
b \
My,

T g
50
40
28.7
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 24.JUL.2007 17:21:15

Page 41



Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH Date of Issue: August 3, 2007

(¢

99% BANDWIDTH (802.11n HT20 MODE )

CH Low ( 802.11n HT20 MODE-Chain Q)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 105.01 dBuV VBW 100 kHz
128.7 dBuv 2.41956513 GHz ST 12.5 ms Unit dBuV
128,
11.7 fB Offsgt MUIREN 105.P1 dBuv|
1o 2.41966613 GHz
0P 17.63527054 MHz
vT] [T1] 100.F3 dBuV
110 —A53 A5Gt

" 974 [T1] 101.56 dBuv
[0 W“”‘Lwd""“ “ % 2.42086[774 GHz

1MAX [ l 1MA

30

80

o A KT

50
40
28.7
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 24.JUL.2007 17:30:58
CH Mid (802.11n HT20 MODE-Chain 0)
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 106.12 dBuVv VBW 100 kHz
128.7 dBuv 2.43414429 GHz SWT 12.5 ms Unit aBuV
128
11.7 @B Of fset MU 106,12 dBuV| gy
120 2.43414}423 GHz
OPg 1|7.635627054 MHz
VT [T1] 102.30 dBuv
110 T —425 45—t

T1 M«L-M] rw\/\ﬂ%? [T1] 102.182 dBuV
[0 { 2. 44586[774 GHz
1MAX I \ 1MA

30
80

- M
ik |

501} TATa

50
40
28.7
Center 2.437 GHz 9 MHz/ Span 50 MHz
Date: 24.JUL.2007 17:31:25
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CH High (802.11n HT20 MODE-Chain 0)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB

Ref Lvl 103.41 dBuV VBW 100 kHz
128.7 dBuV 2.45663928 GHz SWT 12.5 ms Unit dBuV

128
11.7 @B Of fset MUIRER 103,41 dBuv|

1o 2.45663828 GHz
0P 17.63527054 MHz
vT] [T1) 99.558 dBuV
110 AT A5Gt
1 VI [T 100.[79 dBuV
[0 TM-WWI‘] A 7 2.47086[774 GHz

o |
| |

80

. J .
|

50
40
28.7
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 24 .JUL.2007 17:31:56
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CH Low ( 802.11n HT20 MODE-Chain 1)
Marker 1 [T1] RBW 100 kHz RF att 20 dB
Ref Lvl 105.47 dBuV VBW 100 kHz
128.7 dBuV 2.41545691 GHz SWT 12.5 ms Unit dBuV
128
11.7 @B Of fset MEIRED 105.]47 dB/N-
1o 2.41545691 GHz
0PH 17.63527054 MHz
YT [T1] 100.[79 dBuV
110 T 48323455t
. Y14 [(T1] 101.559 dBuV
o0 . v % 2. 42086774 GHz
1MAX [ L 1MA
390 \\
80
m MWM A\f/ Uﬂ\
ED/\)}"W{\L fl\ﬁf\%
50
40
28.7
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 24.JUL.2007 17:22:11
CH Mid ( 802.11n HT20 MODE-Chain 1)
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 106.46 dBuV VBW 100 kHz
128.7 dBuV 2.44456513 GHz SWT  12.5 ms Unit dBuV
128
11.7 pB Offset Yi|T1] 106.446 dBMv-
1o 2.44456[613 GHz
0P 17.63527054 MHz
VT [T1] 102.23 dBuV
110 + —425 A5Gt
T1 Mq%@( [T1] 102.2 dBuv
‘o i 2.44586[774 GHz
1MAX [ \ 1MA
390
a0
70 | i Uﬂ‘]
g0 ll“w M"" W
30
40
28.7
Center 2.437 GHz 5 MHz/ Span 50 MHz
Date: 24.JUL.2007 17:22:3B
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CH High ( 802.11n HT20 MODE-Chain 1)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 104.60 dBuV VBW 100 kHz
128.7 dBuV 2.46956513 GHz SWT  12.5 ms Unit dBuV
128
11.7 @B Of fset MUIRER 104.50 dBuV|
1o 2.46956613 GHz
0P 17.63527054 MHz
vT] [T1] 100.38 dBuV
110 AT A5Gt

1V5; [(T1] 101./13 aBpv
00 TMWWM 2.47086[774 GHz
1MAX / \ 1MA

30

80

. o
TV

50
40
28.7
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 24 . JUL.2007 17:23:12
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99% BANDWIDTH (802.11n HT40 MODE )

CH Low ( 802.11n HT40 MODE-Chain Q)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 103.68 dBuV VBW 100 kHz
128.7 dBuv 2.43552705 GHz SWT 25 ms Unit dBuV
128,
11.7 fB Offsgt MUIREN 103.58 dBuy|
1o 2.43562[705 GHz
0P d6.07214429 MHz
T [T1] 98.140 dBuv
110 —AGAGER 36+
L ov1d [T1] 100.30 dBuv
- T ppw oy 2 2.44013627 GHz
1MAX ( 1MA
90

70 lJ/ M%\J&#M}
wil

60— o
50
40
28.7
Center 2.422 GHz 10 MHz~ Span 100 MHz
Date: 24.JUL.2007 17:23:13

CH Mid ( 802.11n HT40 MODE-Chain 0)

Marker 1 [T1] RBW 100 kHz  RF Att 20 dB
Ref Lvl 103.03 dBuV VBW 100 kHz
128.7 dBuv 2.44671944 GHz SWT 25 ms Unit dBuv
128
11.7 @B Of fset MU 103.P3 dBuv| gy
150 2.44671844 GHz
OPH d6.07214423 MHz
Tl IT1) 97.]86 dBuv
110 L
T4 [T1) 99.[64 dBuvV
Lo T LA (A 2 2.45513627 GHz

= |
T |

\41\ 1
MRy,
BDWMM

50
40
28.7
Center 2.437 GHz 10 MHz/ Span 100 MHz
Date: 24.JUL.2007 17:27:00
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CH High (802.11n HT40 MODE-Chain 0)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 98.82 dBuV VBW 100 kHz
128.7 dBuv 2.45550701 GHz SWT 25 ms Unit dBuv
128
11.7 @B Of fset MUIRER 38.82 dBuV|
. 2.45550[701 GHz
oPH 5. 072144429 mHz
vT] [T1] 93.R7 dBuV
110 e e
T4 [T1] 95.140 dBuV
1 2.47013627 GHz

e I
| |

80

70

50

40
28.7

Center 2.452 GHz 10 MHz~ Span 100 MHz
Date: 24.JUL.2007 17:26:29
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CH Low ( 802.11n HT40 MODE-Chain 1)
Marker 1 [T1] RBW 100 kHz RF att 20 dB
Ref Lvl 101.47 dBuV VBW 100 kHz
128.7 dBuV 2.43552705 GHz SWT 25 ms Unit dBuV
128
11.7 @B Of fset MEIRED 101.]47 dB/N-
1o 2.43552[705 GHz
0PH d6.07214429 MHz
YT [T1] 94.89 dBuV
110 4B
, VT 171 98 .14 dBuV
100 ia s oy Tl 2 2.44013B27 GHz
T f"""
1MAX 1MA
390 ) \
80 /
: MNJ A
EDmN“JUhﬁM”kﬂNA V\f&p Ay
50
40
28.7
Center 2.422 GHz 10 MHz/ Span 100 MHz
Date: 24.JUL.2007 17:24:14
CH Mid ( 802.11n HT40 MODE-Chain 1)
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 103.56 dBuV VBW 100 kHz
128.7 dBuV 2.44691984 GHz SWT 25 ms Unit dBuV
128
11.7 pB Offset Yi|T1] 103.f6 dBMv-
1o 2.44691/384 GHz
0P 96 072144429 MHz
VT [T1] 97.[42 dBuv
110 —A+S86pt3—6H
i T4 [T1] 99.87 dBuV
[0 IO 1Y W (A2 2.45513627 GHz
1MAX L 1MA
390 / \
a0 /
T e = MVA\M
50 A/\VJ“’U MM.M
b W
30
40
28.7
Center 2.437 GHz 10 MHz~ Span 100 MHz
Date: 24.JUL.2007 17:24:46
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CH High (802.11n HT40 MODE-Chain 1)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 99.43 dBuv VBW 100 kHz
128.7 dBuv 2.45550701 GHz SWT 25 ms Unit dBuv
128
11.7 @B Of fset MUIRER 99.43 dBuV|
. 2.45550[701 GHz
oPH 5. 072144429 mHz
vT] [T1] 93.85 dBuV
110 e e
T4 [T1] 96.[13 dBuV

o 0.47013527 GHz
2
1MAX }?“””“ MWAM&? 1MA
90 ’ \
a0

70 |
gL Ty

50

40
28.7

Center 2.452 GHz 10 MHz~ Span 100 MHz
Date: 24.JUL.2007 17:25:2B
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8.3 MAXIMUM PEAK OUTPUT POWER

LIMIT

§ 15.247(b) The maximum peak output power of the intentional radiator shall not exceed the
following :

§ 15.247(b) (3) For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz bands : 1 watt.

§ 15.247(b) (4) Except as shown in paragraphs (c) of this section , if transmitting antennas of
directional gain greater than 6 dBi are used the peak output power from the intentional radiator shall
be reduced below the stated values in paragraphs (b)(1) or (b)(2), and (b)(3) of this section , as
appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

TEST EQUIPMENTS
Name of Equipment Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer R&S FSEM30 829054/017 MAR. 13, 2008
TEST SETUP
SPECTRUM
EUT ANALYZER
TEST PROCEDURE

1. The spectrum shall be set as follows :
Span : 1.5 times channel integration bandwidth.
RBW : 1IMHz
VBW : 3MHz
Detector : Peak
Sweep : Single trace
2. Compute the combined power of all signal responses contained in the trace by covering all the
data points.
3. For 99% occupied BW, place the markers at the frequency at which 0.5% of the power lies to the
right of the right marker and 0.5% of the power lies to the left of the left marker.
4. The peak output power is the channel power integrated over 99% bandwidth.
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TEST RESULTS

No non-compliance noted

Total peak power calculation formula:
10 log (10" (Chain 0 Power / 10) + 10" (Chainl Power / 10)).

The maximum antenna gain is 5dBi for other than fixed, point-to-point operations, therefore the limit is
30dBm. In the legacy mode, the effective antenna gain is 5 + 10 x Log (2) = 8.01dBi.
8.01dBi-6dBi=2.01dB; Peak power limit= 30-2.01=27.99dBm

IEEE 802.11b mode (Two TX)

Peak Power Peak Power . .
Channel Cha““(e;f};gl“ency (dBm) Total | 2K l()c‘l’g;r) Limit | b ss / Fail
Chain 0| Chain 1 (dBm)
Low 2412 17.39 17.80 20.61 27.99 PASS
Middle 2437 17.30 17.63 20.48 27.99 PASS
High 2462 18.11 18.65 21.40 27.99 PASS
Note : 1. At finial test to get the worst-case emission at 1Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11g mode (Two TX)

Peak Power Peak Power -
Channel Cha““(e;,ggl“ency (dBm) Total | e2K l()c‘l’lvavl‘:) Limit | b ss / Fail
Chain 0| Chain 1 (dBm)
Low 2412 22.28 22.59 25.45 27.99 PASS
Middle 2437 22.04 22.04 25.05 27.99 PASS
High 2462 20.86 20.98 23.93 27.99 PASS
Note :  1.At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was

Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11n HT20 mode (Two TX)

Peak Power Peak Power . .
Channel Cha““("’;f};g‘“ency (dBm) Total | [eak I(’c‘l’gg) Limit | 65 / Fail
Chain 0| Chain 1 (dBm)
Low 2412 20.87 20.82 23.86 27.99 PASS
Middle 2437 21.86 22.00 24.94 27.99 PASS
High 2462 19.69 20.18 22.95 27.99 PASS
Note :  1.At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was

Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT40 mode (Two TX)

Peak Power Peak Power Aeg
Channel Chann(e;/llggluency (dBm) Total Peak l(’((i)lvsv;r) Limit Pass / Fail
Chain 0| Chain 1 (dBm)
Low 2422 19.34 19.40 22.38 27.99 PASS
Middle 2437 21.68 21.73 24.72 27.99 PASS
High 2452 17.44 17.74 20.60 27.99 PASS
Note :  1.At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was

Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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MAXIMUM PEAK OUTPUT POWER ( 802.11b MODE)

CH Low ( 802.11b MODE-Chain 0)
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 115.24 dBuV VBW 3 MHz
128.7 dBuV 2.41347295 GHz SWT 5 ms Unit dBuV
128
11.7 @B Of fset MUIRER 115.p4 dBuv|
20 2.41347P95 GHz
L CH [PWR 17.39 dBm
/"\,\/"“\NH\BN 18 .00000PO0 MHZ
110
100
1MAX 1MA
90 / \
80 \
70 \V\.AN’,/
R Py
60
50
40
cp
cp
28.7
Center 2.412 GHz 3 MHz/ Span 30 MHz
Date: 24.JUL.2007 20:01:25
CH Mid ( 802.11b MODE-Chain 0)
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 115.15 dBuV VBUW 3 MHz
128.7 dBuV 2.43847295 GHz SWT 5 ms Unit dBuV
128
11.7 @B Of fset MEIRED 11515 dBuv|
120 2.43847095 GHz
1 CH [PWR 17.30 dBm
/"\A/J“"\MBN 18 .00000pPO0 MHZ
110
100 /_/
1MAX 1MA
90 / \
80
?DW/ \ Wl
B0
50
40
cp
cp
28.7
Center 2.437 GHz 3 MHz~ Span 30 MHz
Date: 24.JUL.2007 20:02:22
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CH High ( 802.11b MODE-Chain 0)

Marker 1 [T1] RBMW 1 MHz RF Att 20 dB
Ref Lvl 115.97 dBuV VBW 3 MHz
128.7 dBuv 2.46347295 GHz SWT 5 ms Unit dBuV
128,
11.7 pB Of fogt vYi|[T1] 115.97 dBw-
1o . 2.46347P95 GHz
CH [PWR 18].11 dBm

/_/\/_f\’\/_k'/_\zﬁau {8 .0nooopoo MHz

110 /_/ \\
100

1MAX 1MA

| \

70

60

50

40

Ccp

28.7

Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 24 .JUL.2007 20:02:52

Page 54



Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH Date of Issue: August 3, 2007

(¢

CH Low ( 802.11b MODE-Chainl)

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 115.70 dBuv VBW 3 MHz
128.7 dBuv 2.41353307 GHz SWT 5 ms Unit dBuv
128
11.7 @B Of fset MUIRER 115,170 dBuV|
. : 2.41353307 GHz

CH |PWR 17.80 dBm

f"\«-\/_’\\/\a:&w 18 .00000[D00 MHz

110 \

100

1MAX 1MA

1/ \

80

70

60
50
40
cp
cp
28 .7
Center 2.412 GHz 3 MHz/ Span 30 MHz
Date: 24.JUL.2007 20:20:58
CH Mid ( 802.11b MODE-Chain 1)
Marker 1 [T11] RBW 1 MHz RF Att 20 dB
Ref Lvl 115.54 dBuV VB 3 MHz
128.7 dBuV 2.43847295 GHz SWT 5 ms Unit dBuv
128,
11.7 @B Of fset MEIRED 115.54 dBuV| gy
150 2.43847095 GHz
1 CH |PWR 17/.63 dBm
/_f\/\/_’v\’_\ﬂ:KBN 18 .00000pPO0 MHZ
110
100

1MAX 1MA

1/ \
/ N

70

50

50

40

cp
cp
28.7
Center 2.437 GHz 3 MHz~ Span 30 MHz

Date: 24.JUL.2007 20:21:34
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CH High (802.11b MODE-Chain 1)

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 116.48 dBuVv VBW 3 MHz
128.7 dBuv 2.4B6347295 GHz SWT 5 ms Unit dBuV

128

11.7 @B Of fs¢

—

Y1|[T1] 116.[43 dBp,V-
2.4634 795 GHz

120 "

CH [PHR 18].85 dBm
/\/_\ﬂ\’\/_’&,_\EH\BN o - ooooopon ez

110 /_/ \
100

1MAX 1MA

11/ \
1 N

70

60

50

40

cp
cp
28.7
Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 24.JUL.2007 20:22:11
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MAXIMUM PEAK OUTPUT POWER (802.11g¢ MODE )

CH Low ( 802.11g MODE-Chain 0)

Marker 1 [T1] RBW 1 MHz RF att 20 dB
Ref Lvl 118.33 dBuV VBW 3 MHz
128.7 dBuv 2.41822244 GHz SWT 5 ms Unit dBuv
128
11.7 @B Of fsgt Vi[IT1] 118.59 dBuV| gy
1o 1 2.41822P44 GHz
e T~——] 22\.28 dBm
/_ CH |BW 1l8.00000[D00 MHz
110

100
1MAX / \A 1MA
™

QDM/,,_, \

80
70
60
50
40
cp
cp
28.7
Center 2.412 GHz 3 MHz/ Span 30 MHz
Date: 24.JUL.2007 20:03:54
CH Mid ( 802.11g MODE-Chain 0)
Marker 1 [T11] RBW 1 MHz RF Att 20 dB
Ref Lvl 118.02 dBuV VBW 3 MHz
128.7 dBuv 2.443B88377 GHz SWT 3 ms Unit dBuV
128
11.7 pB Offset Yi|T1] 118.p2 dBMv-
Ph 1 2.44388377 GHz

T~ 22|.04 dBm
/-" CH [BW 18.00000000 MHz
110
100 /
1MAX / \\ 1MA
S0

Nan N

80

70

60

50

40

cp
Cp
28.7
Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 24 .JUL.2007 20:04:45
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CH High ( 802.11g MODE-Chain 0)

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 116.87 dBuV VBW 3 MHz
128.7 dBuV 2.46641884 GHz SWT 5 ms Unit dBuV
128
11.7 @B Of fset MUIRER 116.7 dBuV|
1o 2 .46641884 GHz
T
L v CH] 20|.86 dBm
P
///_F_ s CH ﬁiﬂ\\\1a.umuummum MHz
110
17
100

=] NS
A AN

80

70

60

50

40

Ccp

28.7

Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 24 . JUL.2007 20:05:40
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CH Low ( 802.11g MODE-Chain 1)

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 118.99 dBuV VBW 3 MHz
128.7 dBuv 2.41858317 GHz SWT 5 ms Unit dBuV
128,
11.7 fB Offsgt MUIREN 118.59 dBuV| gy
1o 1 2.41868317 GHz
AL THPAR 22[.59 dBm
/f CH [BW 1|s.00000jp00 MHz
110

100
1MAX / \ 1MA
30

80
70
60
50
40
cp
cp
28.7
Center 2.412 GHz 3 MHz/ Span 30 MHz
Date: 24.JUL.2007 20:18:47
CH Mid ( 802.11g MODE-Chain 1)
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 118.42 dBuV VBW 3 MHz
128.7 dBuV 2.44147896 GHz SWT 5 ms Unit dBuV
128
11.7 @B Of fset MU 118,142 dBuv| gy
150 1 2.44147BS6 GHz
o ~— T 22].04 oBn
/f CH [BW 1I8.00000[p00 MHz
110 -

100
1MAX / \\ 1MA
30

80

70

60

50

40

28.7

Center 2.437 GHz 3 MHz~ Span 30 MHz
Date: 24.JUL.2007 20:13:29

Page 59



(( Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH Date of Issue: August 3, 2007

CH High (802.11g MODE-Chain 1)

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 117.29 dBuVv VBW 3 MHz
128.7 dBuV 2.466478396 GHz SHT 5 ms Unit dBuV

128

11.7 @B Offs¢

—

Y1|[T1] 117.239 dB;N-

120 . 2.46647B896 GHz

H 20[.98 dBm
——~ T
CH [BW 18.00000p00 MHz

110 7 \

=17 -
A \

80 el
=
70
60
50
40
cp
cp
28.7
Center 2.462 GHz 3 MHz/ Span 30 MHz
Date: 24 . JUL.2007 20:20:15
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MAXIMUM PEAK OUTPUT POWER (802.11n HT20 MODE )

CH Low (802.11n HT20 MODE-Chain 0)
Marker 1 [T11] RBW 1 MHz RF Att 20 dB
Ref Lvl 116.90 dBuvV VB 3 MHz
128.7 dBuV 2.41539679 GHz SWT 5 ms Unit dBuV
128
11.7 pB Of fogt vYi|[T1] 116.190 dBp,v-
120 2.41539679 GHz
v CHlpLR. 20].87 dBm
Rt W SV M
CH |BW \B.DDDDDDDD MHz
110 \
100
1MAX / \ 1MA
N / "
aohA Paid
VIR
70
60
50
40
cp
cp
28.7
Center 2.412 GHz 3 MHz/ Span 30 MHz
Date: 24.JUL.2007 20:07:14
CH Mid (802.11n HT20 MODE-Chain 0)
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 117.78 dBuv VBW 3 MHz
128.7 dBuv 2.44021643 GHz SWT 5 ms Unit dBpv
128
11.7 @B Of fset MU 117.[78 dBuY| g
120 | 2.44021F43 GHz
IS SO PRI S 21[.86 dBm
CH |BW 8.00000p00 MHz
110 \
100
1MAX / \ 1MA
h| / \
enﬂhmw/w
70
B0
50
40
cp
cp
28.7
Center 2.437 GHz 3 MHz~ Span 30 MHz
Date: 24.JUL.2007 20:07:48
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CH High (802.11n HT20 MODE-Chain 0)

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 115.57 dBuV VBW 3 MHz
128.7 dBuV 2.46515631 GHz SWT 5 ms Unit dBuV
128
11.7 @B Of fset MUIRER 115.57 dBuV|
1o 2.46515631 GHz
I CH |PUR 19[.63 dBm

y
/“’“ CH|BW \1|8.00000000 MHz
110

100
1MAX /// \\\ 1MA
30

80 A

70

60

50

40

cp
cp
28.7
Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 24 .JUL.2007 20:03:29
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CH Low (802.11n HT20 MODE-Chain 1)

Date: 24.JUL.2007 20:17:32

Marker 1 [T1] RBW 1 MHz RF att 20 dB
Ref Lvl 116.99 dBuV VBW 3 MHz
128.7 dBuV 2.41930461 GHz SWT 5 ms Unit dBuV
128
11.7 @B Of fset MEIRED 116./89 dB/N-
1o , 2.41930161 GHz
h— CH | 20|.82 dBm
"\ |
/M" T cH (a1 5.00000000 MHz
110
100 /
1MAX / \\ 1MA
90 /
ot %\\/\A\
70
60
50
40
cp
cp
28.7
Center 2.412 GHz 3 MHz/ Span 30 MHz
Date: 24.JUL.2007 20:16:37
CH Mid (802.11n HT20 MODE-Chain 1)
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 118.05 dBuV VBW 3 MHz
128.7 dBuV 2.44436473 GHz SWT 5 ms Unit dBuV
128
11.7 pB Offset Yi|T1] 118.p5 dBMv-
120 1 2.44436473 GHz
PG N [ s 22|.00 dBm
CH [BW 5.00000[000 MHz
110 \
100
1MAX / \ 1MA
90 j,
80 \'\‘
N
70
60
50
40
cp
cp
28 .7
Center 2.437 GHz 3 MHz/ Span 30 MHz
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CH High (802.11n HT20 MODE-Chain 1)

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 116.14 dBuv VBW 3 MHz
128.7 dBuv 2.46533679 GHz SWT 5 ms Unit dBuv
128
11.7 @B Of fset MUIRER 116,14 dBuV|
. 2.46539679 GHz
T
vy CH[PUR 20|.18 dBm

/"‘" RN Calia CH [BW 18 .00000jD00 MHz

110 \

=17 -
7 Y

80w T |

70

60

50

40

cp
cp
28.7
Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 24.JUL.2007 20:18:01

Page 64



=\

Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH

Date of Issue: August 3, 2007

MAXIMUM PEAK OUTPUT POWER (802.11n HT40 MODE )
CH Low (802.11n HT40 MODE-Chain 0)
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 112.56 dBuV VBW 3 MHz
128.7 dBuV 2.43107816 GHz SWT 5 ms Unit dBuV
128
11.7 fB Offsgt MUIREN 112.56 dBuy|
150 2.43107B16 GHz
1EH PUR 19.34 dBm
H1BW 96 .0ooo0poo MHz
o b /Wﬂ..d\&fm
7 ¥
100
1MAX / \ 1MA
90 /
80 "
70
60
50
40
cp
cp
28.7
Center 2.422 GHz 6 MHz/ Span 60 MHz
Date: 24.JUL.2007 20:10:59
CH Mid (802.11n HT40 MODE-Chain 0)
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 114.83 dBuV VBW 3 MHz
128.7 dBuV 2.44607B16 GHz SWT 5 ms Unit dBuV
128
11.7 @B Of fset MU 114.[3 dBuv| g
150 2.44607B16 GHz
1 CH [PWR 21|.68 dBm
o ey BR~""{6 - 00000P00  IH
100 /
1MAX / \ 1MA
a0 \"M
BDMN/ Ao
70
60
50
40
cp
cp
28.7
Center 2.437 GHz & MHz~ Span B0 MHz
Date: 24.JUL.2007 20:11:42
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CH High ( 802.11n HT40 MODE-Chain 0)

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 110.53 dBuv VBW 3 MHz
128.7 dBuv 2.46360321 GHz SWT 5 ms Unit dBuv
128
11.7 @B Of fset MUIRER 110.59 dBuV|
. 2. 4636021 GHz
CH [PUR 17.44 oBm
CHy[BW 35.00000p00 MHz

110 /vi ~{ N

100
1MAX // \\ 1MA
30

60

50

40

cp
cp
28.7
Center 2.452 GHz 6 MHz/ Span 60 MHz

Date: 24 .JUL.2007 20:12:33
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CH Low (802.11n HT40 MODE-Chain 1)
Marker 1 [T1] RBW 1 MHz RF att 20 dB
Ref Lvl 112.92 dBuV VBW 3 MHz
128.7 dBuV 2.433B4369 GHz SWT 5 ms Unit dBuV
128
11.7 @B Of fset MEIRED 112.82 dB/N-
1o 2.43384[369 GHz
CH |PWR 19].40 dBm
Coe 6. 0000000 MHz
110 ma anaiinaW ¥
100
1MAX / \ 1MA
390 / \
I
T M
70
60
50
40
cp
cp
28.7
Center 2.422 GHz & MHz/ Span 60 MHz
Date: 24.JUL.2007 20:15:34
CH Mid (802.11n HT40 MODE-Chain 1)
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 115.19 dBuV VBW 3 MHz
128.7 dBuV 2.448B4369 GHz SWT 5 ms Unit dBuV
128
11.7 pB Offset Yi|T1] 115.19 dBMv-
1o 2.44884369 GHz
CHIPWR 21).73 dBm
] e R 2 MG.UDGGODOO MHz
i //ﬂv\/\ \
100 /
1MAX / \ 1MA
BD/\_/'W "
WV\"{/‘-\L
70
60
30
40
cp
cp
28.7
Center 2.437 GHz 6 MHz/ Span 60 MHz
Date: 24.JUL.2007 20:14:44
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CH High (802.11n HT40 MODE-Chain 1)

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 110.98 dBuv VBW 3 MHz
128.7 dBuv 2.46384369 GHz SWT 5 ms Unit dBuv
128
11.7 @B Of fset MUIRER 110.58 dBuV|
. 2.453084363 GHz
CH [PUR 17.74 oBm

CHIBW 36.00000B00 MHz

110 /M ~

100
1MAX // \\ 1MA
30

60

50

40

cp
cp
28.7
Center 2.452 GHz 6 MHz/ Span 60 MHz

Date: 24 .JUL.2007 20:13:49
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8.4 MAXIMUM PERMISSIBLE EXPOSURE

According to FCC 1.1310 : The criteria listed in the following table shall be used to evaluate the
environment impact of human exposure to radio frequency (RF) radiation as specified in
1.1307(b)LIMITS FOR MAXIMUM PERMISSIBLE EXPOSURE (MPE)

Frequency Range | Electric Field Magnetic Field | Power Density A Ti
(MHz) Strength (V/m) | Strength (A/m) (mW/cm?) verage 1ime
(A) Limits for Occupational / Control Exposures
300-1,500 -- -- F/300 6
1,500-100,000 -- -- 5 6
(B) Limits for General Population / Uncontrol Exposures
300-1,500 -- -- F/1500 6
1,500-100,000 -- -- 1 30
CALCULATIONS

V30x Px G & S— E?
d 3770
Where E = Field strength in Volts / meter
P = Power in Watts

Given E=

G = Numeric antenna gain
d = Distance in meters

S = Power density in milliwatts / square centimeter

Combining equations and re-arranging the terms to express the distance as a function of the remaining
variables yields:

_30xPxG
3770d?
Changing to units of mW and cm, using:
P (mW) =P (W) /1000 and
d (cm) =d(m)/ 100

Yields

g 30x(P/1000)x G _ 0.0796x 2% G

3770 (d /100 d?

Where d = Distance in cm
P = Power in mW
G = Numeric antenna gain

S = Power density in mW / cm’
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LIMIT

Power Density Limit, S=1.0mW/cm?

TEST RESULTS

No non-compliance noted

Mi.nimu.m Output Ante}ma P.ower- . ];):szfy
Mode separation distance Power Gain Density Limit
(cm) (dBm) (dBi) (mW/em?) (;tv%/(/)cc;nz)
IEEE 802.11b 20.0 21.40 5.00 1.00 0.09
IEEE 802.11g 20.0 25.45 5.00 1.00 0.22
IEEE 802.11n HT20 20.0 24.94 5.00 1.00 0.20
IEEE 802.11n HT40 20.0 24.72 5.00 1.00 0.19

Remark: For mobile or fixed location transmitters, the maximum power density is 1.0 mW/cm’ even if the
calculation indicates that the power density would be larger.
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8.5 AVERAGE POWER
LIMIT

None; for reporting purposes only.

TEST EQUIPMENTS
Name of Equipment Manufacturer Model Serial Number | Calibration Due
Power Meter Anritsu ML2487A 6K00003888 MAR. 13, 2008
TEST SETUP
POWER
EUT METER
TEST PROCEDURE

The transmitter output is connected to a power meter.

TEST RESULTS

Total peak power calculation formula:
10 log (10" (Chain 0 Power / 10) + 10" (Chainl Power / 10) + 10" (Chain 2 Power /10)).

No non-compliance noted
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IEEE 802.11b mode

Average Power
Channel Channg/[lg;;luency (dBm)
Chain 0 | Chain 1
Low 2412 16.65 15.81
Middle 2437 15.81 15.82
High 2462 16.13 16.21

Note :  1.At finial test to get the worst-case emission at 1Mbps.
2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
IEEE 802.11g mode

Average Power
Channel Chann(e;/llg;;]uency (dBm)
Chain 0 | Chain 1
Low 2412 1541 15.53
Middle 2437 14.86 14.62
High 2462 13.63 13.72

Note : 1.At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
IEEE 802.11n HT20 mode

Average Power
Channel Channg/llg;;luency (dBm)
Chain 0 | Chain 1
Low 2412 13.32 13.57
Middle 2437 14.49 14.25
High 2462 12.23 12.45

Note :  1.At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT40 mode
Average Power
Channel Chann(e;/IFI‘_;;)quency (dBm)
Chain 0 | Chain 1
Low 2422 12.31 12.32
Middle 2437 14.52 14.31
High 2452 10.49 10.71

Note :  1.At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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8.6 POWER SPECTRAL DENSITY
LIMIT

8 15.247(e) For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not greater than 8 dBm in any 3 kHz band during any time
interval of continuous transmission.

TEST EQUIPMENTS
Name of Equipment Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer R&S FSEM30 829054/017 MAR. 13, 2008
TEST SETUP
SPECTRUM
EUT
ANALYZER
Combiner mode
EUT Chaino 0 SPECTRUM
U Chaino 1 _ COMBINER ANALYZER

TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer, the bandwidth of the fundamental
frequency was measured with the spectrum analyzer using RBW=3KHz and VBW =RBW, set
sweep time=span / 3KHz.

The power spectral density was measured and recorded.

The sweep time is allowed to be longer than span / 3KHz for a full response of the mixer in the
spectrum analyzer.

TEST RESULTS

Total peak power calculation formula:
10 log (10" (Chain 0 PPSD / 10) + 10" (Chainl PPSD / 10) + 10~ (Chain 2 PPSD /10)).

No non-compliance noted
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IEEE 802.11b mode

Final RF Power .
Channel PPSD | Maximum
Level in 3KHz BW L. .
Channel | Frequency Total Limit | Pass / Fail
(MHz) (dBm)

Chain 0 Chain 1

Low 2412 -15.61 -15.55 -12.57 8 PASS

Middle 2437 -15.53 -15.76 -12.63 8 PASS

High 2462 -14.65 -14.63 -11.63 8 PASS
Note : 1.At finial test to get the worst-case emission at 1Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11b Combined mode

Channel Final RF Power Maximum
Channel Frequency Level in 3KHz BW Limit Pass / Fail
(MHz) (dBm) (dBm)
Low 2412 -8.89 8 PASS
Middle 2437 -9.13 8 PASS
High 2462 -8.08 8 PASS
Note : 1.At finial test to get the worst-case emission at 1Mbps.

2. The cable assembly insertion loss of 15.2dB (including 10 dB pad and 5.2 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11g mode
Final RF Power )
Channel PPSD | Maximum
Level in 3KHz BW .. .
Channel | Frequency Total Limit | Pass/ Fail
(MHz) (dBm)
Chain 0 Chain 1
Low 2412 -13.84 -14.55 -11.17 8 PASS
Middle 2437 -15.31 -14.26 -11.74 8 PASS
High 2462 -15.82 -16.54 -13.15 8 PASS
Note : 1.At finial test to get the worst-case emission at 6Mbps.

IEEE 802.11g Combined mode

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

Channel Final RF Power Maximum
Channel Frequency Level in 3KHz BW Limit Pass / Fail
(MHz) (dBm) (dBm)
Low 2412 -7.69 8 PASS
Middle 2437 -7.65 8 PASS
High 2462 -9.11 8 PASS
Note : 1.At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 15.2dB (including 10 dB pad and 5.2 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11n HT20 mode

Final RF Power .
Channel PPSD | Maximum
Level in 3KHz BW L. .
Channel | Frequency Total Limit | Pass / Fail
(MHz) (dBm)
Chain 0 Chain 1
Low 2412 -15.22 -14.78 -11.98 8 PASS
Middle 2437 -14.88 -15.13 -11.99 8 PASS
High 2462 -16.54 -16.34 -13.43 8 PASS
Note : 1.At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT20 Combined mode

Channel Final RF Power Maximum
Channel Frequency Level in 3KHz BW Limit Pass / Fail
(MHz) (dBm) (dBm)
Low 2412 -9.27 8 PASS
Middle 2437 -8.39 8 PASS
High 2462 -71.44 8 PASS
Note : 1.At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 15.2dB (including 10 dB pad and 5.2 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT40 mode

Final RF Power .
Channel PPSD | Maximum
Level in 3KHz BW L. .
Channel | Frequency Total Limit | Pass/ Fail
(MHz) (dBm)
Chain 0 Chain 1

Low 2412 -18.68 -17.12 -14.82 8 PASS

Middle 2437 -16.45 -15.95 -13.18 PASS

High 2462 -20.08 -19.99 -17.02 PASS

Note :

1.At finial test to get the worst-case emission at 6.5Mbps.
2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT40 Combined mode

Channel Final RF Power Maximum
Channel Frequency Level in 3KHz BW Limit Pass / Fail
(MHz) (dBm) (dBm)
Low 2422 -9.41 8 PASS
Middle 2437 -9.60 8 PASS
High 2452 -10.18 8 PASS
Note : 1.At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 15.2dB (including 10 dB pad and 5.2 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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POWER SPECTRAL DENSITY (IEEE 802.11b MODE)

CH Low ( 802.11b MODE-Chain 0)

11.7 gB Of fogt i
L AAAAAARARANAAAANARAAANAANNANANA LN QS
AR A

CH Mid ( 802.11b MODE-Chain 0)

Ml: E— 2.43772385 GHz SWT 100 s Unit dBm-

-
L AAARAAANANANAANAAARANADLAAAAAANADANANA
A AR A A
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CH High ( 802.11b MODE-Chain 0)
Marker 1 [T1] RBW 3 kHz RF Att 10 dB
Ref Lvl -14.65 dBm VBW 10 kHz
0 dBm 2.4B6272445 GHz SWT 100 s Unit dBm
11.7 PB Of foft =
SMAMAAANAAAAAAANAAAAAANAAARAAAAAA N AAN
AN A A A AN A R A
N 1MAX 1MA
7mDCemter‘ 2.462724148 GHz 30 kHz, Span 300 kHz
Date: 25.JUL.2007 16:06:56
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CH Low ( 802.11b MODE-Chain 1)

Marker 1 [T1] RBW 3 kHz RF Att 10 dB
| Ml: — 2.412BB8126 GHz SWT 100 s Unit dBm-
||
LA AAARAANAAANAAARAAARAANAAAAANNJLAAND
AR A A
CH Mid ( 802.11b MODE-Chain 1)
11.7 B Offogt i
LhApAnAfARAAAAAAAAAADAAANAAARAANAAAAAAD
R A A A
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CH High ( 802.11b MODE-Chain 1)
Marker 1 [T1] RBW 3 kHz RF Att 10 dB
11.7 B Offsgt i
LAAAARARARAAARAAAAAAAAAARAAARAAAAAAAAAD
VUV VUY VU UV VvV vy vy yvvvyvvyy vy
7mDCemter‘ 2.462700401 GHz 30 kHz, Span 300 kHz
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CH Low ( 802.11b Combined MODE )
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -8.89 dBm VBW 10 kHz
15.2 dBm 2.41269810 GHz SWT 100 s Unit dBm
i TN ey *
. s¢
10 |
0
1
71[] a AUA\}A\/A\/A aAlA ﬂ\/ﬂ\/ﬂ /ﬂ\/ﬂ\//\ dﬂvﬂvxv n\/ﬂ\/n\}n A\/ﬂ\/’\ ﬂ\/ﬂ\/ﬂ\/ﬂ /I\\/l\\/ﬂ \/ﬂ\/ﬂ\/ﬂ
ZDVNVX \/ \/ \/ \/ 1MA
-30
~4D
-50
-B0
-70
-80
-84.8
Center 2.412706212 GHz 30 kHz, Span 300 kHz
Date: 27.JUL.2007 12:54:27
CH Mid (802.11b Combined MODE )
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -9.13 dBm VBW 10 kHz
15.2 dBm 2.43976859 GHz SWT 100 s Unit dBm
15.2
15.2 @B Of fsgt ||
10 |
0
1
_ 1 D aAA A\J d\/ﬂ A-ALA ﬂ\/ﬂ\/ﬂ n\/n\//\ A Avx /l\/ll A A n ﬂ\/ﬂ IIUA\/H\/A AN N \/AVA\/A
o0 \jﬂ\[M \/\/ \/ \/\/\/ \/\} \/\/ /\/\/\/ 1MA
-30
~4D
-50
-60
-70
-80
-84.8
Center 2.439777104 GHz 30 kHz/ Span 300 kHz
Date: 27.JUL.2007 12:55:28B

Page &1



(( Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH Date of Issue: August 3, 2007

CH High (802.11b Combined MODE )

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -8.08 dBm VBW 10 kHz
15.2 dBm 2.46276202 GHz SWT 100 s Umit dBm
15.2 .
15.2 @B Offsgt
10 |
0
_1op—A-A A\}l\v/\\/{\\/\\}{\\/ﬂ\/ﬂun {\\/I\Vl\\/ Jl\/l\\/f\u; U/\Uf\vl\v \/\\/A\/ﬂ {\/I\vll\/r\ {\\/n\/\\/ \[\/\/\
QDVM\LV 1MA
-30
~40
-50
-60
-70
-80
-84 .8
Center 2.462762024 GHz 30 kHz, Span 300 kHz
Date: 27.JUL.2007 12:56:13
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POWER SPECTRAL DENSITY (IEEE 802.11g¢ MODE )

CH Low ( 802.11g MODE-Chain 0)

Marker 1 [T1] RBU 3 kHz RF Att 10 dB
Ref Lvl -13.84 dBm VBW 10 kHz
0 dBm 2.41641523 GHz SWT 100 s Unit dBm
0
11.7 HB Offsgt i
-10
A P NN NN NN AN o kL
\YJ U AV VA A BV |
-30
1MAX 1MA
-40
-50
-60
-70
-80
-390
-100

Center 2.416415531 GHz 30 kHz/ Span 300 kHz
Date: 25.JUL.2007 16:08:50
CH Mid ( 802.11g MODE-Chain 0)
Marker 1 [T1] RBW 3 kHz RF Att 10 dB
Ref Lvl -15.31 dBm VB 10 kHz
0 dBm 2.43546453 GHz SWT 100 s Unit dBm
0
11.7 fB Of fsgt *
|
-10
B I AT STAVAY YA LA Ve s P R
/-/V N4 V] \4 \V{ W VTV VUVW\//
-30
1MAX 1MA
-40
-50
-60
-70
-80
-90
-100
Center 2.435464228 GHz 30 kHz, Span 300 kHz
Date: 25.JUL.2007 16:03:57
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CH High ( 802.11g MODE-Chain 0)
Marker 1 [T1] RBW 3 kHz RF Att 10 dB
Ref Lvl -15.82 dBm VB 10 KHz
0 dBm 2.46671403 GHz SWT 100 s Unit dBm
0
11.7 g8 Offagt *
||
-10
o0 PV WA ANV A /\/\]W\r\/\/\,\nl\ PO W=
A T Y VT Y WA,
-30
1MAX 1MA
-40
-50
-60
-70
-80
-390
-100
Center 2.466714328 GHz 30 kHz, Span 300 kHz
Date: 25.JUL.2007 16:11:04
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CH Low ( 802.11g MODE-Chain 1)

Marker 1 [T1] RBW 3 kHz RF Att 10 dB
Ref Lvl -14.55 dBm VBW 10 kHz
0 dBm 2.41487375 GHz SWT 100 s Unit dBm
o]
11.7 @B Of fsgt h
|
-10
,QD\\I"\\/\N\/\F/\‘/ /\\/J\/VV\/\/\/W\/V\/—\«/W\A\/\J—\ VN o W
v/ W
-30
1MAX 1MA
-40
-50
-60
-70
-80
-390
-100
Center 2.414874048 GHz 30 kHz, Span 300 kHz
Date: 25.JUL.2007 16:36:45
CH Mid ( 802.11g MODE-Chain 1)
Marker 1 [T1] RBW 3 kHz RF Att 10 dB
Ref Lvl -14.26 dBm VBW 10 kHz
0 dBm 2.44141523 GHz SWT 100 s Unit dBm
0
11.7 @B Of fsgt ||
|
-10
_20hA /\A N\AI\WW\/V\/WV\/\/\/J\M A\ Al A
MY/ v U V WV VoV
-30
1MAX 1MA
~4D
-50
-60
-70
-80
-390
-100
Center 2.44141493 GHz 30 kHz/ Span 300 kHz
Date: 25.JUL.2007 16:37:50
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CH High ( 802.11g MODE-Chain 1)
Marker 1 [T1] RBW 3 kHz RF Att 10 dB
Ref Lvl -16.54 dBm VBW 10 kHz
0 dBm 2.4B6447455 GHz SWT 100 s Unit dBm
0
11.7 @B Offsgt ||
|
-10
A \/\’\/I"\ AT VAVA/\/L\VJ\ S CVZaV Y
-30
1MAX 1MA
~40
-50
-60
-70
-80
-90
-100
Center 2.4B64474248 bGHz 30 kHz, Span 300 kHz
Date: 25.JUL.2007 16:38:50
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CH Low (802.11g Combined MODE )

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -7.63 dBm VBW 10 kHz
15.2 dBm 2.41423647 GHz SHT 100 s Unit dBm
15.2
15.2 @B Offsgt ||
10 |
0
Y
BV (Y A Y/ LS AT
o0 1MAX \/\{qu 1MA
-30
-40
-50
-60
-70
-80
-84.8
Center 2.414236172 GHz 30 kHz/ Span 300 kHz
Date: 27.JUL.2007 12:57:08

%Ref Lvl

15.2 dBm
15.2

-7.658 dBm
2.44141373 GHz

RBW
VBW
SHT

3 k
10 k
100

CH Mid (802.11g Combined MODE )

Marker 1 [T1]

Hz
Hz
s

RF Att

Unit

20 dB

dBm

15.2 @B Of fs¢

-

_oplLnax

SAAVIAS

NETA
WV

\
V7

NVAJ\/

Y

1MA

-30

-40

-50

-60

-70

-80

-84.8

Date: 27.JUL.2007

Center 2.441413427 GHz

12:57:50

30 kHz,

Span 300 kHz
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(( Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH Date of Issue: August 3, 2007

CH High (802.11g Combined MODE )
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -9.11 dBm VBW 10 kHz
15.2 dBm 246447305 GHz SWT 100 s Unit dBm
15.2
15.2 HB Offo¢t *
10 ||
0
p A
-10
IRV A YT Ml e R AT I e
_oplthAx 1MA
-30
-40
-50
-60
-70
-80
-84.8
Center 2.464473046 GHz 30 kHz, Span 300 kHz
Date: 27.JUL.2007 12:5B8:39
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(( Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH Date of Issue: August 3, 2007

POWER SPECTRAL DENSITY (802.11n HT20 MODE )

CH Low (802.11n HT20 MODE-Chain 0)

Marker 1 [T1] RBW 3 kHz RF Att 10 dB
Ref Lvl -15.22 dBm VBW 10 kHz
0 dBm 2.41413427 GHz SWHT 100 s Unit dBm
0
11.7 HB Offagt *
|
-10
Y
Y| NN N " AN e p V\/M/V\/VWW\//\/\/J
V\lVU \)’V\l \J \Yavs
-30
1MAX 1MA
-40
-50
-60
-70
-80
-390
-100
Center 2.414133968 GHz 30 kHz, Span 300 kHz
Date: 25.JUL.2007 16:13:45

CH Mid ( 802.11n HT20 MODE-Chain 0)

Marker 1 [T1] RBW 3 kHz RF Att 10 dB
Ref Lvl -14.88 dBm VBW 10 kHz
0 dBm 2.443857382 GHz SWT 100 s Unit dBm
0
11.7 @B Of fsgt ||
|
-10
20 Ap VA P %Y /}WWW/\AJWN/\’\
vu\f/v \ Y} v}
-30
1MAX 1MA
~40
-50
-60
-70
-80
-390
-100
Center 2.4438576815 GHz 30 kHz/ Span 300 kHz
Date: 25.JUL.2007 16:14:43
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(( Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH Date of Issue: August 3, 2007

CH High (802.11n HT20 MODE-Chain 0)
Marker 1 [T1] RBW 3 kHz RF Att 10 dB
Ref Lvl -16.54 dBm VBW 10 kHz
0 dBm 2.46413427 GHz SWT 100 s Unit dBm
0
11.7 @B Offsgt ||
|
-10
_op AAn f"\/\ AAMNAAS MM NN
VAV VAvvy Sl Gh il I v
-30
1MAX 1MA
_40
-50
~60
-70
-80
-90
-100
Center 2.4B64134568 GHz 30 kHz, Span 300 kHz
Date: 25.JUL.2007 16:16:21
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Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH

Date of Issue: August 3, 2007

=\

CH Low (802.11n HT20 MODE-Chain 1)
Marker 1 [T1] RBW 3 kHz RF Att 10 dB
Ref Lvl -14.78 dBm VBW 10 kHz
0 dBm 2.41417816 GHz SHT 100 s Unit dBm
0
11.7 @B Of fsgt ||
|
-10
20ty . J/\"\’\VA//\ W)WWIVV\ ’\[\/\’/\V/\"‘w\
-30
1MAX 1MA
~4D
-50
-60
-70
-80
-390
-100
Center 2.414177856 GHz 30 kHz/ Span 300 kHz
Date: 25.JUL.2007 16:33:15
CH Mid ( 802.11n HT20 MODE-Chain 1)
Marker 1 [T1] RBW 3 kHz RF Att 10 dB
Ref Lvl -15.13 dBm VBW 10 kHz
0 dBm 2.44103347 GHz SHT 100 s Unit dBm
0
11.7 @B Of fagt ||
|
-10
oA A VAN aa| m“\m//-}\/\/v\/“"(\‘v N AN
VW IWW S VT V[ Yy [ VW
-30
1MAX 1MA
-40
-50
-60
-70
-80
-90
-100
Center 2.441033166 GHz 30 kHz, Span 300 kHz
Date: 25.JUL.2007 16:34:18

Page 91



(( Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH Date of Issue: August 3, 2007

CH High ( 802.11n HT20 MODE-Chain 1)
Marker 1 [T1] RBW 3 kHz RF Att 10 dB
Ref Lvl -16.34 dBm VBW 10 kHz
0 dBm 2.46510762 GHz SWT 100 s Unit dBm
0
11.7 @B Of fogt h
|
-10
b
_2g A /vnvf\w AN /J /'\W/V\ '\M J/\./\ JAN
Nl ] R I L
-30
1MAX 1MA
—4D
-50
-60
-70
-80
-90
-100
Center 2.465107315 GHz 30 kHz, Span 300 kHz
Date: 25.JUL.2007 16:35:26
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(( Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH Date of Issue: August 3, 2007

CH Low (802.11n HT20 Combined MODE )
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
@Ref Lvl -9.27 dBm VBW 10 kHz
15.2 dBm 2.41230812 GHz SWT 100 s Unit dBm
15.2
15.2 HB Offo¢t *
10 ||
0
-10 ), A
QDW 1MA
-30
-40
-50
-60
-70
-80
-84.8
Center 2.412308417 GHz 30 kHz/ Span 300 kHz
Date: 27.JUL.2007 13:00:09
CH Mid (802.11n HT20 Combined MODE )
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -8.39 dBm VBW 10 kHz
15.2 dBm 2.44103257 GHz SWT 100 s Unit dBm
15.2
15.2 B Offag¢t ||
10 ||
0
_10 ,-/J AN Wal\ P VAN A~
J\hvvav\ka\/ﬂ/\ff“ﬂx/\ W/ Y \ﬂf\jxfﬂf\«
_op|LhAX 1MA
-30
-40
-50
-60
-70
-80
-84.8
Center 2.441032265 GHz 30 kHz, Span 300 kHz
Date: 27.JUL.2007 13:00:50
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(( Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH Date of Issue: August 3, 2007

CH High (802.11n HT20 Combined MODE)
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -7.44 dBm VB 10 KHz
15.2 dBm 2.46855205 GHz SWT 100 s Unit dBm
15.2
15.2 B Offa¢t *
10 ||
0
Y
7“]//\«/\,\/ \\\/\,J‘WVJVA UW\N\/ VVVUAV,\UMAV/\UAVVA\’”VV“W
ool Lhax 1MA
-30
-40
-50
-B0
-70
-80
-84.8
Center 2.468551754 GHz 30 kHz, Span 300 kHz
Date: 27.JUL.2007 13:01:37
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(( Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH Date of Issue: August 3, 2007

POWER SPECTRAL DENSITY (802.11n HT40 MODE )

CH Low (802.11n HT40 MODE-Chain 0)
Marker 1 [T1] RBW 3 kHz RF Att 10 dB
Ref Lvl -18.68 dBm VBW 10 kHz
0 dBm 2.42887776 GHz SWT 100 s Unit dBm
o]
11.7 @B Of fsgt ||
|
-10
Y
aV \
WY el LT AN
\/
1NMX 1MA
~4D
-50
-60
-70
-80
-390
-100
Center 2.428877455 GHz 30 kHz, Span 300 kHz
Date: 25.JUL.2007 16:18:41
CH Mid (802.11n HT40 MODE-Chain 0)
Marker 1 [T1] RBW 3 kHz RF Att 10 dB
Ref Lvl -16.45 dBm VBW 10 kHz
0 dBm 2.44387776 GHz SWT 100 s Unit dBm
0
11.7 @B Of fogt h
|
-10
Yy
0 AN AN
J\\/\\//\/‘v-’\/\l ~ '\\/V V \/\fj\~\/ \V\\/V‘j\fj\’.\/\r’\,\/j\\/
]
1MAX 1MA
~4D
-50
-60
-70
-80
-390
-100
Center 2.443876854 GHz 30 kHz/ Span 300 kHz
Date: 25.JUL.2007 16:20:38
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(( Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH Date of Issue: August 3, 2007

CH High ( 802.11n HT40 MODE-Chain 0)
Marker 1 [T1] RBW 3 kHz RF Att 10 dB
Ref Lvl -20.08 dBm VB 10 KHz
0 dBm 2.45927154 GHz SWT 100 s Unit dBm
0
11.7 g8 Offagt *
||
-10
-20
IONUARA e MU TN, M
1MAX v V v 1MA
-40
-50
-60
-70
-80
-390
-100
Center 2.459270641 GHz 30 kHz, Span 300 kHz
Date: 25.JUL.2007 16:22:10
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(( Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH Date of Issue: August 3, 2007

CH Low (802.11n HT40 MODE-Chain 1)
Marker 1 [T1] RBW 3 kHz RF Att 10 dB
Ref Lvl -17.12 dBm VBW 10 kHz
0 dBm 2.42786533 GHz SWT 100 s Unit dBm
0
11.7 §B Of fsgt *
|
-10
Y
o WAL
,3[3/\\[\ /\I\W/Jw V/\/\/ J\/J\'\/’\/\/\\/\P/
1MAX 1MA
~4D
-50
-60
-70
-80
-390
-100
Center 2.42786503 GHz 30 kHz/ Span 300 kHz
Date: 25.JUL.2007 16:31:31
CH Mid ( 802.11n HT40 MODE-Chain 1)
Marker 1 [T1] RBW 3 kHz RF Att 10 dB
Ref Lvl -15.95 dBm VBW 10 kHz
0 dBm 2.44427034 GHz SWT 100 s Unit dBm
0
11.7 B Of fogt -
|
-10
_op /I\ ™A } Adar o 741
W WV ATV 9
1MAX 1MA
-40
-50
-60
-70
-80
-90
-100
Center 2.444270641 GHz 30 kHz, Span 300 kHz
Date: 25.JUL.2007 16:30:19
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(( Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH Date of Issue: August 3, 2007

CH High (802.11n HT40 MODE-Chain 1)
Marker 1 [T1] RBW 3 kHz RF Att 10 dB
Ref Lvl -19.98 dBm VBW 10 kHz
0 dBm 2.45724870 GHz SWT 100 s Unit dBm
0
11.7 @B Offsgt ||
|
-10
-20 J
O Py L Y W v Y M YA
1MA>1 1MA
_40
-50
-60
-70
-80
-90
-100
Center 2.45725 GHz 30 kHz, Span 300 kHz
Date: 25.JUL.2007 16:28:36
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(( Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH Date of Issue: August 3, 2007

CH Low ( 802.11n HT40 Combined MODE )

Marker 1 [T1) RBW 3 kHz  RF Att 20 dB
Ref Lvl -9.41 dBm VBHW 10 KHz
15.2 dBnm 2.4238414B GHz SWT 100 s Unit dBm
15.2
15.2 HB Of fs¢t [ ]
10 |
0
-10 7 7
™ S MWM
_oplthax W\\ 1MA
-30
~4D
-50
-B60
-70
-80
-84 .8
Center 2.429841784 GHz 30 kHz, Span 300 kHz
Date: 27.JUL.2007 13:02:46
CH Mid (802.11n HT40 Combined MODE )
Marker 1 [T1) RBW 3 kHz  RF Att 20 dB
Ref Lvl -9.60 dBm VBHW 10 KHz
15.2 dBnm 2.44380651 GHz SWT 100 s Unit dBm
15.2
15.2 BB Of fsgt [ ]
10 |
0
~10 b

1MA

Xmﬂf\/ﬂvq“fVJV/\/\f\”/\/\f\/ \/\/bV“vﬂ\Jv\fvb“yfw\f
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-60
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-84.8

Center 2.449806212 GHz 30 kHz/ Span 300 kHz

Date: 27.JUL.2007 13:03:26
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(( Compliance Certification Services Inc.
Report No. : 70719406-RP1 FCC ID: JCK-GN-WP30N-RH Date of Issue: August 3, 2007

CH High (802.11n HT40 Combined MODE )

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -10.18 dBm VBW 10 kHz

15.2 dBm 2.465443850 GHz SHT 100 s Unit dBm
15.2

15.2 @B Offs¢

—

P Y, 1MA

-30

-40

-50

-B60
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-84 .8

Center 2.4654488 GHz 30 kHz, Span 300 kHz

Date: 27.JUL.2007 13:04:23
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